
Stanislaus River 
2021 Watershed 
Sanitary Survey

June 2021

Prepared for

California Department of Forestry and Fire Protection
Calaveras County Water District

City of Angels Camp
California Department of Corrections and Rehabilitation

Knights Ferry Community Services District
Pinecrest Permittees Association

South San Joaquin Irrigation District
Stockton East Water District

Tuolumne Utilities District
Union Public Utility District

Karen E. Johnson 
Water Resources Planning





 

 
 

STANISLAUS RIVER 
 

2021 WATERSHED SANITARY SURVEY 
 

 

PREPARED FOR 

California Department of Forestry and Fire Protection 

Calaveras County Water District 

City of Angels Camp 

California Department of Corrections and Rehabilitation 
[...]
watershed. The reservoir is relatively small, with a capacity of 5,507 acre-feet, and drains a 

watershed of 67 square miles. The reservoir is owned and operated by PG&E and is used for 

hydroelectric power generation and as a water supply for Tuolumne Utilities District. No water 

recreation is allowed.   

UPPER BASIN WATER TREATMENT PLANT. From the South Fork Stanislaus River at Lyons Dam, PG&E 

diverts water via the Tuolumne Main Canal. The water is conveyed out of the river canyon for roughly 
four miles to the TUD Section 4 diversion point.  The Upper Basin WTP is located on the TUD Section 

4 ditch about one half mile downstream of the Tuolumne Main Canal diversion point.  Most of the 

Tuolumne Main Canal conveyance structure serving the Section 4 diversion is located in forested 

unpopulated and undeveloped lands. There are about 20 residential homes along Forest Service Road 

4N01 in the last mile of the canal before reaching the Section 4 diversion point.  There is about 20 

residential homes located upstream of the Section 4 ditch situated along Quaker Lane along the one 

half mile segment of TUD ditch serving the Upper Basin WTP.  

The raw water intake at the 1 MGD Upper Basin WTP consists of two channels located side-by-side 

in the Section 4 Ditch that allows water to continuously flow through and over screen inlets.  The raw 

water flows through the up-flow clarifier.  A vertical flocculator with a 1.5 horsepower adjustable 

drive unit is provided in the reaction chamber of the clarifier.  Water flows by gravity from the 

clarifier into a concrete subsurface settled water sump.  Water from the settled water sump is 

pumped through two horizontal pressure filters.  

NORTH FORK STANISLAUS RIVER 

NEW SPICER MEADOW RESERVOIR. New Spicer Meadow Reservoir is located on Highland Creek in the 

upper reaches of the North Fork Stanislaus watershed at an elevation of 6,621 feet. The reservoir has 

a capacity of 189,000 acre-feet and serves as the primary water storage feature for CCWD’s Stanislaus 

River watershed services areas and for the North Fork Hydroelectric Development Project, diverted 

to the Collierville Tunnel and Powerhouse downstream. The reservoir and hydroelectric project is 

operated by the Northern California Power Agency. It is also used for recreation owing to its location 

in the Stanislaus National Forest.  

MCKAYS POINT RESERVOIR.  McKays Point Reservoir is located on the North Fork of the Stanislaus 

River. The reservoir has a drainage area of 166 square miles and a capacity of 1,785 acre-feet. The 

reservoir is owned by CCWD and operated by the Northern California Power Agency. The reservoir 

is used for fishery maintenance, drinking water supply, and hydroelectric power; it also facilitates 

the diversion of water into the Collierville Tunnel (primarily for hydropower generation purposes by 

North Fork Hydroelectric Development Project). 

HUNTERS WATER TREATMENT PLANT.  Hunters WTP, owned and operated by CCWD, provides water 

for 7,300 residents with 5,991 connections in several local communities and subdivisions, including 

Arnold and Dorrington/Camp Connell all within CCWD’s Ebbetts Pass Service Area. CCWD also 

provides wholesale treated water from this facility to the Blue Lake Springs Mutual Water Company 

and Snowshoe Springs Homeowners Association.  

Water for Hunters WTP is diverted through the Mill Creek Tap, off the Collierville Tunnel diverted 

from McKays Point Reservoir, through a 20-inch raw water pipeline to the WTP. Hunters WTP is an 

adsorption clarifier/filter package treatment plant with a capacity of 4 MGD. Treatment is initiated 



                 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY          2-11 

with the addition of sodium hypochlorite to the raw water. A polyaluminum chloride/ cationic 

polymer blend is added and followed by a static mixer. The water is filtered by gravity through a 

mixed media filter and chlorine is added for disinfection. Zinc orthophosphate is added for corrosion 

control.  The WTP provided 1,407 acre-feet in 2020. 

UTICA DITCH SYSTEM. The Utica Ditch is a 22-mile-long ditch system operated by Utica Power 

Authority. The Utica Ditch conveys surface water supply to the UPUD (Murphys WTP) and Angels 

Camp WTPs. It also supplies water for hydroelectric power generation and irrigation water via an 
interconnecting ditch system. The water is conveyed through an historic wooden or metal flume 

where the topography is too steep for construction of a canal. A few small intermittent drainages 

from the slopes above the ditch flow into the system. Most other drainage is routed over the ditch by 

either pipeline or wooden flume. From the Mill Creek Pressure Tap, the ditch runs east to west 

through a small northwestern portion of the watershed.  

Flows that originate from the North Fork of the Stanislaus River and New Spicer Meadow Reservoir 

are diverted into the Collierville Tunnel at McKay's Point Reservoir and enters the canal at the Mill 

Creek Tap in the tunnel. A portion of the water in the Collierville Tunnel is delivered into the 

beginning of the Utica Ditch system and a portion is delivered to the Hunters WTP for treatment and 

distribution. The water remaining in the tunnel continues on to the Collierville Power Plant and 

eventually returns to the North Fork of the Stanislaus River. 

From its origin at the Mill Creek Tap, water in the ditch flows into Hunter Reservoir; the ditch 

resumes below Hunter Reservoir and continues toward the Town of Murphys, where a portion of the 
flow is diverted into the Cadematori Reservoir. The flow there is combined with flows from Angels 

Creek. 

The ditch flows through a penstock into the Utica Powerhouse where it is discharged into Murphys 

Forebay for water supply. The ditch begins again further downstream on Angels Creek, just below 

the Town of Murphys, where flow is diverted off the creek. Utica Ditch below Murphys is diverted 

toward Ross Reservoir through two miles of open ditch. This section of the ditch alternates between 

lined and unlined segments.  

From Angels Creek, the ditch flows into Ross Reservoir, resumes at the opposite end of the reservoir, 

and continues to the Angels Camp WTP Forebay where it terminates. Approximately 1.5 miles north 

of the City of Angels Camp, water from the Utica Ditch is impounded for use at the Angels Power Plant, 

the Angels Camp WTP, and the Jupiter Ditch, which is used for irrigation. Water from the 

impoundment that is not treated for use continues down a hard-piped aqueduct to the Angels Power 

Plant; this flow is discharged directly into Angels Creek. 

MURPHYS WATER TREATMENT PLANT.  Water from the Utica Ditch flows through a 10-inch pipeline 

into Cadematori Reservoir; this is a 140 acre-foot reservoir that can be isolated from the Utica Ditch 

when water quality conditions (such as high turbidity) make the water in the ditch difficult to treat. 

The reservoir can provide 10 weeks of storage during summer high flow periods and 30 weeks of 

storage during the winter. Water is supplied to the WTP by gravity from Cadematori Reservoir 

through a 12-inch pipeline. 

The Murphys WTP, owned and operated by UPUD, is a 2 MGD capacity in-line filtration plant. Water 

flowing from Cadematori Reservoir is treated with chlorine and polymer prior to a static mixer. 

Water flows from the static mixer into three dual-media pressure filter units. Water discharged from 



                 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY          2-12 

the filters is treated with additional chlorine, and caustic soda when necessary for pH control. Water 

from the filters is stored in a 250,000-gallon tank and a 2.0 MG clearwell.  In response to elevated 

levels of trihalomethanes (THMs) the District installed and recently put into service (March 2021) an 

aeration system in the 2.0 MG clearwell. 

ANGELS CAMP WATER TREATMENT PLANT2.  The Angels Camp WTP, owned and operated by the City of 

Angels Camp, provides water to approximately 3,800 people. The Angels Camp WTP draws its water 

from Angels Creek/Utica Ditch and is stored in the Angels Forebay (owned by the Utica Power 
Authority). A 12-inch pipeline from Angels Forebay supplies the WTP by gravity. The intake provides 

a 900 gpm average daily flow.  Alum is injected into the raw water as it enters the flocculation basin 

(paddle mixers) followed by a settling basin. In July 2015, the City of Angels Camp stopped injecting 

chlorine (sodium hypochlorite) simultaneously with the alum.  Following sedimentation, the water 

is pumped into three pressure filters.  Each pressure filter contains 46 inches of media consisting of 

gravel, sand, coal, and garnet.  Each filter has a capacity of 720 gpm.  One filter is designated as a 

backup, and DDW has rated the total plant capacity at 1,440 gpm (2.0 MGD). A 0.8 percent sodium 

hypochlorite solution is generated on-site and is added to the settled water. Caustic soda and 

orthophosphate are added to the treated water to adjust the pH and to provide corrosion control.  

The finished water is stored in a 2.5 MG tank.   

NEW MELONES DAM AND RESERVOIR 

New Melones Dam is a 625-foot-tall rock fill dam on the Stanislaus River and forms New Melones 

Reservoir with its capacity of 2,400,000 acre-feet. The reservoir, owned and operated by the US 

Bureau of Reclamation (USBR), as part of the Central Valley Project, is multipurpose, providing flood 

control, recreation, drinking water supply, irrigation supply, and hydroelectric power. During normal 

operations, USBR releases water through the hydropower facility located at the dam. The 

hydroelectric plant has a 300-MW generation capacity. TUD has a secondary intake at New Melones 

Reservoir. 

BASELINE CONSERVATION CAMP WATER TREATMENT PLANT.  Just downstream of New Melones Dam, 

Baseline Conservation Camp has an intake on the Stanislaus River. The plant intake is located 120 

feet offshore in 40 to 45 feet of water. The three 10-horsepower intake pumps are located three feet 

above the bottom.  

The WTP is owned by the State of California and is operated by the California Department of Forestry 

and Fire Protection staff at Baseline Conservation Camp. Treatment consists of sodium hypochlorite 

addition to the raw water, polymer addition, flash mix, and flocculation. Sedimentation is provided 

using tube settlers. The water is filtered by gravity through a mixed media filter.  Sodium hypochlorite 

is added to the filtered water for final disinfection.  The finished water is pumped to six storage tanks.  

During preparation of the 2016 WSS, Baseline Conservation Camp was in the process of 

commissioning a new water treatment plant. The new facility is a Trident package conventional 

treatment plant and was not in service during the study period of 2016 through 2020 (BCC, 2021). 

  
TULLOCH RESERVOIR. Tulloch Reservoir is located on the main stem Stanislaus River, about five miles 

downstream of New Melones Reservoir. Tulloch Reservoir has a storage capacity of 66,968 acre-feet 

 

2 In November 2020, the City of Angels Camp initiated a five-year project to implement a number of 
improvements at the WTP. 



                 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY          2-13 

and a drainage area of 980 square miles, including the New Melones Reservoir drainage area and 

drainage from additional tributaries. TRI Dam owns and operates Tulloch Reservoir, which controls 

its operation for hydroelectric power and irrigation water supply. Hydroelectric power is generated 

at a power facility located on the dam. 

SIERRA CONSERVATION CENTER WATER TREATMENT PLANT. The Sierra Conservation Center WTP 

obtains its water from Tulloch Reservoir. The State of California owns the WTP, but it is operated by 

the staff of the Sierra Conservation Center. The WTP intake is located 170 feet below the surface at 
the center of the bridge which crosses the narrow upstream portion of Tulloch Reservoir. The intake 

provides an average daily flow of 0.8 MGD.  

Treatment consists of polymer and sodium hypochlorite addition to the raw water, rapid mix, 

sedimentation via an inverted cone clarifier, sodium hypochlorite addition prior to filtration. The 

filters are mixed media Microfloc filters with a 1.4-MGD capacity. Following filtration, the water is 

stored in two 10,000-gallon clearwells prior to distribution. 

COPPER COVE WATER TREATMENT PLANT.  CCWD’s Copper Cove 4 MGD WTP obtains water from 

Tulloch Reservoir. The intakes are on the Black Creek arm of the reservoir.  In 2015 the intake was 

extended approximately 110 feet and the depth of the intake was lowered from 30 feet below the 

reservoir level to approximately 88 feet below.   

Water is delivered to approximately 5,200 residents with 2,664 connections in the communities of 

Copperopolis, Copper Cove, Lake Tulloch Shores, Connor Estates, and Saddle Creek. Treatment 

consists of pre-ozonation, filtration through approved alternative Microfloc filters and disinfection 

with sodium hypochlorite. Zinc orthophosphate is added for corrosion control. Successive 300,000-

gallon and 700,000-gallon clearwells provide contact time prior to entering the distribution system. 

It provided 1,385 acre-feet in 2020.  

GOODWIN RESERVOIR   

Goodwin Dam, located downstream of Tulloch Reservoir, is designed to provide a relatively constant 

surface water elevation to Goodwin Reservoir. Three diversion structure inlets are located at the 

dam: New Melones Conveyance System, South San Joaquin Main Canal, and the Oakdale Irrigation 

District Canal.  

NEW MELONES CONVEYANCE SYSTEM.  The New Melones Conveyance System supplies water to the DJW 

WTP. The conveyance system consists of a diversion structure at Goodwin Reservoir (also known as 

Goodwin Tunnel Inlet), Goodwin Tunnel, Upper Farmington Canal, Shirley Creek, Hoods Creek, Rock 

Creek, Lower Farmington Canal, and Peters Pipeline to the existing 54-inch-diameter Bellota 

Pipeline, or to the 6-mile Peters Pipeline extension. The Goodwin Tunnel Inlet is a concrete intake 

located beneath the surface of the impoundment, with a single concrete intake pipe and gated ports. 

The tunnel is 14 feet in diameter and 3.5 miles long, bored through Table Top Mountain.   

The Upper Farmington Canal consists of nine miles of an unlined channel extending from the 

Goodwin Tunnel outlet to a controlled release structure and into Shirley Gulch at the Shirley Gulch 

Weir. Conveyance capacity is 550 cubic feet per second (cfs). All local drainage is collected, channeled 

in ditches, and diverted in culverts over or under the canal, except in two locations where inverted 

siphons were constructed to route the canal under the larger drainage features. 

A manmade channel extends about 100 yards from the Shirley Gulch Weir to Shirley Creek; the 

manmade channel is wide and shallow, facilitating flow from the canal to the natural creek. The 



                 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY          2-14 

natural waterways traverse privately owned grazing land and are heavily grazed; however, the 

Upper and Lower Farmington canals are fenced. Shirley Creek, Hoods Creek, and Rock Creek all flow 

from the upper reaches of the subwatershed to the Farmington (FCB) Dam converging into Rock 

Creek. These waterways total 16 miles of natural creek channels, improved where needed to provide 

protected crossings and erosion control and prevent the entry of potentially contaminated local 

surface water drainage.  

Farmington Dam impounds and regulates 
flow from the following ephemeral streams: 

Rock Creek, Hoods (Shirley) Creek, 

Littlejohns Creek, and Simon Creek, for flood 

control during heavy rain events. The 

Farmington Dam, operated by the USACOE 

for flood control purposes, is a concrete 

structure with two outlets to Littlejohn 

Creek and Rock Creek. Flow for SEWD is 

collected and controlled from Rock Creek at 

the Rock Creek Diversion Structure via flow 

control gates into the Lower Farmington 

Canal. The Lower Farmington Canal consists 

of 10 miles of an unlined channel from the 

diversion structure to Peters Pipeline; flow capacity is 250 cfs. The canal design is similar to the 

Upper Farmington Canal, with similar access, crossings, drainage, and protective features. Dairies are 

adjacent to the Lower Farmington Canal, with culverts diverting the runoff.  

The 72-inch-diameter Peter’s Pipeline extends three miles from the terminus of the Lower 

Farmington Canal with a connection to the existing 54-inch pipeline from Bellota to the WTP. 

Downstream of the Bellota Pipeline, Peter’s Pipeline narrows to 66-inch and then to 60-inch 

paralleling the Bellota Pipeline until about two miles upstream the water treatment plant. The 72-

inch pipeline is designed for a 100 cfs capacity. SEWD has facilitated the treatment of a greater 

percentage of the surface water that is available and benefitted the groundwater basin by banking 

water in-lieu of pumping it by the construction of the six mile extension to Peters Pipeline.  

DR. JOE WAIDHOFER WATER TREATMENT PLANT (DJW WTP).  Owned and operated by SEWD, the DJW 

WTP serves the City of Stockton and surrounding unincorporated areas. SEWD is a wholesaler of 

treated surface water. Maintenance and water quality management within the distribution system is 

the responsibility of the retailers: City of Stockton, California Water Service Company, and San 

Joaquin County. In 2020, the District provided 29,910 acre-feet to these retailers who serve a total of 

363,722 residents (SEWD, 2021).  

The DJW WTP has two water sources: the Calaveras River at Bellota and Goodwin Reservoir on the 

Stanislaus River (intake is located 14 feet below the water surface). Water is diverted at Goodwin 

Dam via the New Melones Conveyance System and flows by gravity to the WTP. Raw water can also 

be stored in five on-site reservoirs (the fifth on-site raw water storage reservoir was put into service 

in 2019). During high turbidity events, SEWD shuts down either or both raw water sources, and the 

WTP relies on the raw water reservoirs for both pre-sedimentation and water supply.  

Rock Creek 
watershed 



                 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY          2-15 

The DJW WTP has a rated capacity of 65 MGD. The water is lifted from the raw water reservoirs to 

the WTP influent. Water entering the WTP is first pre-chlorinated with chlorine gas for disinfection 

and alum and polymer for coagulation. The water then passes through a rapid mix, a flocculation 

basin, and sedimentation basin or plate settlers (depending on treatment train).  

SEWD uses particle counts to demonstrate log removal for CT credit. Settled water is routed to dual-

media (granular activated carbon [GAC] and sand) filters. Filter-aid polymer is added to the water 

prior to filtration. Filter backwash water flows to raw water reservoirs for groundwater recharge 
and reuse. Filter effluent flows through the finished water conduit, where sodium hydroxide is added 

to increase the pH level for distribution system corrosion control.   Chlorine gas is added for final 

disinfection. The water then flows to two buried, finished water reservoirs, from which the water is 

pumped into the transmission mains and SEWD’s retail customers. 

SOUTH SAN JOAQUIN MAIN CANAL/FRYMIRE CANAL. The SSJMC diverts water from the northeastern bank 

of the Stanislaus River at Goodwin Dam. The water is used for irrigation by the Oakdale Irrigation 

District and the South San Joaquin Irrigation District, and for drinking water supply by the Knights 

Ferry WTP and the Nick C. DeGroot WTP. Water is diverted from SSJMC into the Frymire Canal, which 

flows to the Oakdale Irrigation District. The primary intake for the Knights Ferry WTP is located on 

the Frymire Lateral.  

KNIGHTS FERRY CSD WATER TREATMENT PLANT (KFCSD WTP).  The community of Knights Ferry 

obtains its water from the Stanislaus River through two routes. Water is diverted from the Frymire 

Canal and flows by gravity 3.5 miles after it is diverted from the SSJMC. Water is also pumped directly 
out of the Stanislaus River at the community of Knights Ferry and conveyed through a pipeline into 

a 5,000-gallon tank located just above the WTP. 

The Knights Ferry WTP, a package plant built in 1973, is owned and operated by KFCSD. The WTP 

has a maximum capacity of 100 gpm and serves about 60 connections. Treatment starts with chlorine 

and alum, which are added before the WTP's upflow clarifier. The upflow clarifier provides 

flocculation and sedimentation. Chlorine is added to the settled water as it flows from the clarifier 

and into the two multimedia pressure filters. The filters discharge directly into a 30,000-gallon 

clearwell. The total detention time through the WTP and clearwell is about 6.5 hours in the summer 

and about 17 hours in the winter. 

WOODWARD RESERVOIR.  From the SSJMC, water is conveyed to Woodward Reservoir where the water 

is available for recreation, distribution to irrigation canals, and as supply for the Nick C. DeGroot 

WTP. Woodward Reservoir can store up to 36,000 acre-feet. Water releases from the reservoir, which 

are controlled by SSJID, occur seven or eight months of the year. Woodward Reservoir is kept at or 

near capacity during the summer months and is lowered during the winter for flood control; normally 

no releases occur during the winter months. 

NICK C. DEGROOT WATER TREATMENT PLANT.  The DeGroot WTP provides water to approximately 

200,000 residents of south San Joaquin County. It draws water from two influent structures located 

in Woodward Reservoir, known as the Upper and Lower intakes.  The Upper Intake is used during 

the summer months which allows for body contact downstream of the intake separated by a water 

quality wall.  The Lower Intake is used during the winter months once flow into Woodward Reservoir 

and body contact has stopped for the season.  Treatment begins with aluminum chlorohydrate (ACH) 

addition to the raw water as it enters the WTP.  At this point in the process, if needed, SSJID can add 

sodium hypochlorite for disinfection/taste and odor control and sodium hydroxide to adjust pH.  The 



                 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY          2-16 

ACH dosed water passes through a series of baffles for mixing which allows for the formation of floc.  

The newly formed floc enters the Dissolved Air Floatation (DAF) basin and comes in contact with 

recirculated water that has been infused with air as it passes across a series of injection nozzles.  The 

floc attaches to bubbles created by the infused air, and floats to the surface and forms a sludge blanket 

made up of organic and inorganic constituents.  The sludge blanket is spilled over into the DAF 

residuals basins by overflowing the DAF basin.  The waste is pumped to the waste drying beds, and 

ultimately, dried and hauled away.  Supernatant from beneath the sludge blanket exits the DAF basin 

with an NTU target of 2.0 or less and enters the stabilization basin.  In the stabilization basin where 

sodium hypochlorite for disinfection, lime to increase pH and alkalinity, and carbonic acid (CO2) to 

decrease pH can be added. The water then enters the membrane train process.  Each of the eight 

membrane trains contain six cassettes.  The treated water exiting the membranes collects and passes 

through a combined permeate pipeline, at which point primary disinfection is performed with an 

additional sodium hypochlorite injection site and sodium hydroxide to adjust pH if needed. The 

treated water collects into two 3.0 MG treated water reservoirs.  The treated water reservoirs allow 

for contact time before gravity feeding SSJID’s retail customers.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Livestock grazing and vineyards 



STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY 3-1 

SECTION 3 POTENTIAL CONTAMINANT SOURCES 
 

This section begins with a description of the counties in relation to watershed boundaries. This is 

because some of the potential contaminant source data are available only by county. A discussion of 

water quality parameters of concern is then provided as a basis for understanding the risks or 

impacts of potential contaminant sources. Finally, the potential contaminant sources in the Stanislaus 

River watershed are summarized in the following format.  

CONCERNS: Water quality concerns associated with the potential contaminant source.  

POTENTIAL CONTAMINANT SOURCES: Land use or activities specific to this watershed along with general 

locations. 

MANAGEMENT ACTIVITIES: Agencies responsible for managing the land use or activity and general 

practices employed to control the sources.  

This chapter does not repeat background information provided in previous WSSs but does provide 

enough information necessary to ensure a stand-alone document. 

WATERSHED COUNTIES AND SUBWATERSHEDS 
For many of the land uses and activities in the watershed, information is only available by county. 

The Stanislaus River watershed lies partially within five counties, but the counties of Alpine, San 

Joaquin, and Stanislaus contain only small areas of the watershed. Therefore, information available 

by county is often presented for Calaveras and Tuolumne counties.  

Alpine County watershed lands contain the community and ski resort of Bear Valley with the majority 

of lands within the Stanislaus National Forest; recreational and forestry uses are described here. San 

Joaquin County watershed lands contain the Farmington Flood Control Basin dam and a small area 

of land and water immediately adjacent to and behind the dam, as well as the Lower Farmington 

Canal. Watershed lands within Stanislaus County include the community of Knights Ferry, Woodward 

Reservoir and Main Canal and its watershed, and Farmington Flood Control Basin and its immediate 

watershed.  

Although the majority of watershed lands are in Tuolumne County, Tuolumne County contains no 

incorporated cities within the watershed. The majority of Tuolumne County watershed lands are in 

the mountains and are designated for timber production and public lands. The largest watershed 

community in Tuolumne County is Columbia; small communities include Strawberry, Pinecrest, and 

Tuttletown. Countywide data of urban activities is usually not applicable for the Tuolumne County 

portion of the watershed because most communities are outside of this watershed.  

The Stanislaus River watershed has one incorporated city: Angels Camp, located in Calaveras County. 

Calaveras County also contains the foothill communities of Murphys and Copperopolis; and the 

mountain communities of Arnold, Forest Meadows, Dorrington, Camp Connell, and Avery straddling 

the watershed divide between the Calaveras and Stanislaus River watershed along State Highway 4.  

Figure 3-1 and Figure 3-2 provides a schematic of the upper watershed and lower watershed water 

system facilities, respectively. These schematics identify the water treatment plant (WTP) 



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY  3-2 

subwatersheds: intakes and reservoirs in relation to the Stanislaus River and its tributaries. They do 

not contain all of the drinking water related facilities (e.g., Union/Utica, New Spicer Meadow, and 
[...]
Tuolumne County is not subject to NPDES stormwater regulations because the population of each 

incorporated town is less than 10,000. However, Tuolumne County has taken a proactive approach 

to address water quality issues and prepared a Water Quality Plan in 2007 consistent with 

requirements for small MS4s. It provides a framework for implementation of stormwater 

management practices for discharges entering drainage conveyance systems. In addition, Tuolumne 



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY  3-38 

County requires stormwater permits for new developments, and also requires some level of 

treatment using subsurface or onsite detention/retention facilities. The Water Quality Plan focuses 

on the principal non-point sources: pathogens and nutrients, urban contaminants, and erosion and 

sedimentation.  

Tuolumne County and the Tuolumne County RCD are spearheading efforts to promote community 

and stewardship-based programs to maintain and improve surface water quality county-wide.  The 

current and planned public involvement and participation activities are focused on maintaining and 
improving runoff water quality from urbanized and rural land uses.  The primary goal is to identify 

water quality control measures that the public can implement “in their own backyards.” 

The CVRWQCB determined that within Calaveras County, selected community areas were designated 

as regulated MS4s and Calaveras County is required to comply with the statewide General Permit 

that was adopted by the SWRCB for “Storm Water Discharges from Small Municipal Separate Storm 

Sewer Systems.” The MS4s include publicly-owned and maintained roadside ditches, culverts, 

channels, and related systems for the collection and conveyance of stormwater runoff. Consistent 

with these requirements, Calaveras County prepared a Stormwater Management Plan that identifies 

potential sources of stormwater pollution from within the county and includes a comprehensive 

program to reduce identified pollutant discharges. This program includes plans for the 

implementation of BMPs designed to reduce the discharge of pollutants to the maximum extent 

practicable. 

SPILLS. Typically, water treatment plant operators are notified of hazardous materials spills or other 
significant events by the State Office of Emergency Services Spill Prevention and Response, or County 

health services, public works department, or office of emergency services.  A county may be notified 

by the sheriff’s dispatch center, California Department of Fish and Wildlife, Caltrans, or by its own 

road maintenance or flood control staff.  As discussed under Solid and Hazardous Waste, the CUPA 

for each county is responsible for coordinating the accidental release prevention program and is 

contacted if there is a spill. 

At Woodward Reservoir Regional Park, the spill contact communication plan is to notify the following 

entities.  

• SSJID 

• Nick DeGroot WTP 

• Stanislaus County Environmental Resources 

• County’s Safety Officer 

SSJID has a Safety and Emergency Response Plan. Emergency response in the event of a spill or 

release includes notification to various agencies of the following information: exact location, name of 

person reporting, quantity of hazardous material, and potential hazards. In addition, the following 

agencies are notified of all spills. 

• Stanislaus County Environmental Resources  

• Stanislaus County Hazardous Materials Team 

• Oakdale Rural Fire Department 

• Chemtrec Emergency Response Information Service 

• Stanislaus County EMA 

• San Joaquin County EMA 



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY  3-39 

• Cal EMA  

• National Response Center 

At Calaveras Big Trees State Park, if a spill occurs on Highway 4, the fire department is contacted. If 

there is a spill in the park, the following agencies are contacted.  

• California Emergency Management Agency  

• Calaveras County Environmental Health Department  

• CVRWQCB 

At Pinecrest Lake, the spill contact communication plan is to notify the following agencies. 

• National Response Center 

• Cal EMA  

• Tuolumne County Environmental Health Department 

• CVRWQCB 

• California Department of Transportation 

• California Highway Patrol 

• Local Fire Department 

• California Department of Fish and Wildlife Toxic Substance (contacted by Cal EMA) 

• Local Air Quality Management District 

As the owner and operator of Lyons Reservoir, PG&E has an emergency spill notification procedure.  

In the event of an emergency spill, the following agencies will be notified. 

• National Response Center 

• California Office of Emergency Management Agency 

• California Department of Fish and Game 

• Regional Water Quality Control Board 

• Department of Transportation 

• California Highway Patrol 

• Fire Department 

The Angels Camp WTP has an Emergency/Disaster Response Plan effective 2003.  According to the 

plan, the following agencies will be notified in the event of a spill. 

• California Department of Public Health  

• Calaveras County Department of Environmental Health 

• KNGT Radio 

• Calaveras Enterprise 

• Calaveras County Emergency Management Agency 

The North Fork Stanislaus River Hydroelectric Development Project (a joint development project 

between CCWD and Northern California Power Agency) has a hazardous materials communication 

plan with communication protocols in the case of spills. This plan covers the upper watershed 

reservoirs downstream to below the Collierville Powerhouse. 

 

 

 



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY  3-40 

WASTEWATER 
CONCERN 
Sanitation facilities collect, treat, and dispose of human waste and can pose a variety of water quality 

risks when they fail. Failures of treatment plants and onsite wastewater treatment (OWTS) systems 

(e.g., septic tank/leachfield systems) may result in the introduction of disease-causing pathogenic 

organisms such as bacteria, parasitic cysts, and viruses (directly or indirectly through soils) to the 

Stanislaus River, its tributaries, and reservoirs. Also of concern is the risk of increased nutrient 

loading, particularly nitrogen, to the waterbodies which can contribute to DBP production. Sanitary 

sewer overflows often contain high levels of suspended solids, pathogenic organisms, nutrients, 

oxygen demanding organic compounds, oil and grease, and other wastes.  

OWTSs can contribute to the contamination of groundwater. However, a greater risk in the Stanislaus 

River watershed is improperly located, designed, constructed, or maintained systems proximate to 

surface waters. In addition to the pathogenic organisms and nutrient loading discussed above, 

improperly functioning systems may contribute metals, pesticides, herbicides, SOCs, and organic 

matter from leachfields due to improper disposal of household chemicals. 

POTENTIAL CONTAMINANT SOURCES 
Wastewater discharges are typically considered a “point source” discharge, permitted by CVRWQCB.  

Generally, if the effluent is discharged to surface water, the facility is subject to a NPDES permit. If 

the effluent is discharged to land via ponds or sprayfields, it is regulated by WDR. Onsite wastewater 

treatment systems, which are located throughout the watershed, are regulated by the CVRWQCB and 

the county environmental health departments, as discussed in this section under Watershed 

Management.  

Four WWTPs hold NPDES permits to discharge to surface water as well as WDR for land applications; 

these are listed in Table 3-11 and discussed below followed by a discussion of wastewater facilities 

subject to only WDR. Sanitary Sewer Overflows are discussed after land application dischargers with 

OWTS discussed last. 

Table 3-11: NPDES Permits in Stanislaus River Watershed for Wastewater 
Treatment Facilities 

Facility Name Owner NPDES No. 

Bear Valley WWTP 
Bear Valley Water 

District 
CA0085146 

Copper Cove Wastewater 
Reclamation Facility 

Calaveras County Water District CA0084620 

City of Angels WWTP City of Angels CA0085201 

Forest Meadows WWTP CCWD CA0085278 
Source: CVRWQCB, 2021a 

BEAR VALLEY WASTEWATER TREATMENT FACILITY (BVWWTF). Bear Valley Water District (BVWD) 

owns and operates BVWWTF. Located in Alpine County’s Bear Valley, the BVWWTF serves a 

permanent population of 175 residents distributed throughout the communities of Bear Valley, Bear 

Valley Ski Resort, and USFS Lake Alpine resort and campgrounds, and over 500 connections in total.   

The average monthly application rates during the peak disposal months range from approximately 

128,000 to 222,000 gallons per day (gpd). The treatment system consists of a 40 acre-foot aeration 

pond followed by chlorination, a 106 million gallon (mgal) effluent storage pond/polishing basin, and 



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY  3-41 

land disposal. Spray irrigation is permitted on 80 acres of private land and Forest Service land during 

summer months.  During wet winters with heavy snowfall, effluent may be discharged to Bloods 

Creek, a tributary of the North Fork Stanislaus, under the NPDES permit; discharge to surface water 

is only allowed from January 1 to June 30 and sodium bisulfite is used to remove chlorine residual 

prior to discharge.  

BVWWTF had five violations within the past five years. The violations were primarily related to 

compliance with monitoring requirements and coliform exceedances (CVRWQCB, 2021a). 

COPPER COVE WASTEWATER RECLAMATION FACILITY. CCWD owns and operates the Copper Cove 

Wastewater Reclamation Facility, located west of Tulloch Reservoir, which serves 1,679 residential 

connections, 26 commercial connections, and a population of around 4,500. It serves the 

communities of Copper Cove, Conner Estates, Copper Meadows, Saddle Creek, and Lake Tulloch. 

Average dry weather flows are approximately 0.17 mgd (CCWD, 2018).  

The secondary and tertiary treatment facilities includes headworks/flow diverter, two aerated 

ponds, non-aerated ponds, storage ponds, and irrigation spraying fields. Reclaimed water undergoes 

coagulation-flocculation, two-stage filtration, and UV disinfection before it is used by the Saddle 

Creek Golf Course which is a co-discharger. Undisinfected secondary treated wastewater is stored 

onsite in an unlined storage reservoir (Pond 6) which may then be land applied, after disinfection, 

via spray irrigation on CCWD’s 25 acres of spray irrigation fields.  

The collection system, secondary treatment and storage facilities, and on-site irrigation are covered 

under separate WDR Order R5-2013-0072.  During the summer, wastewater from Pond 6 is further 

treated to tertiary levels using tertiary filtration and ultraviolet light (UV) disinfection. The Title 22 

tertiary treated effluent is collected in a reclaimed water storage tank and then discharged to Pond 

NC-2D to be used for golf course irrigation or to provide makeup water for the wetland system. The 

404 permit for the wetlands requires that all ponds and wetland areas have a continuous supply of 

water to maintain minimum levels. During severe wet weather events some of the ponds may 

overflow to Mitchell Lake and Littlejohns Creek, although the amount reaching Littlejohns Creek is 

minimal according to the CVRWQCB. Littlejohns Creek drains to the Farmington Flood Control Basin. 

In the past five years, 39 violations were recorded by the CVRWQCB. Violations were for exceedances 

of coliform, nitrogen, BOD, manganese, iron, color, and odor, and disinfection process violations. 

Heavy precipitation in January and February 2017 resulted in spray field discharge exceedances and 

sand filters bypassed. Some violations of late reporting (CVRWQCB, 2021a).  

CITY OF ANGELS WASTEWATER TREATMENT PLANT. The City of Angels WWTP (CAWWTP), located in the 

City of Angels Camp, is owned and operated by the city. The WWTP discharges tertiary effluent that 

is mostly land applied under the regulation of WDR Order R5-2012-0088. CAWWTP provides UV to 

meet Title 22 criteria for recycled water.  Facilities include influent flow equalization, mechanical 

screening, grit removal, nitrification/denitrification, chemical addition, sedimentation, and UV 

disinfection.  Holman Reservoir provides CAWWTP with an effluent storage capacity of 60 mgal. The 

CAWWTP treatment capacity is 600,000 gpd (average monthly, dry weather). Treated effluent has 

three alternative methods of disposal depending on the weather. During a dry year, effluent is 

primarily disposed of at approximately 110 acres at the Greenhorn Creek Golf Course with a minor 

amount through spray irrigation of pasture with approximately 60 acres available. During a wet year, 

land disposal is used as much as possible, and is discharged to Angels Creek only when there is no 

other available disposal method. 



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY  3-42 

Criteria that must be met before any discharges into Angels Creek include an average daily flow in 

the creek of at least 12 million gallons per day (MGD) to achieve a minimum downstream flow ratio 

of 20:1 (creek flow:effluent). Discharge to Angels Creek is prohibited when the storage reservoir has 

more than 20 mgal of unused effluent storage capacity. Only tertiary UV disinfected effluent is 

allowed for discharge to Angels Creek. Under the NPDES permit, CAWWTP is allowed to discharge 

into Angels Creek from November 15 through May 15.   

In the past five years, 12 violations were recorded by the CVRWQCB. Most violations were associated 
with late reporting but some indicated vegetation and other debris accumulating at a storage pond, 

lack of monitoring of EC, hardness, and TDS, and thermometers not calibrated. Severe rain events in 

January 2017 caused overload of WWTP resulting in blending of influent and effluent waters  

(CVRWQCB, 2021a).  

FOREST MEADOWS WASTEWATER RECLAMATION PLANT. CCWD owns and operates Forest Meadows 

Wastewater Reclamation Plant (FMWWRP), located near Murphys. Under WDR Order R5-2014-

0011, CCWD is allowed to treat up to 0.28 MGD municipal wastewater from the community of Forest 

Meadows.  The FMWWRP includes a rotary strainer, complete mixed basin, sludge-settling storage 

basin, two dissolved air flotation thickeners, two continuous backwash sand filters, and UV light 

disinfection system. The FMWWRP has on-site leachfields and an emergency storage pond.  

Treatment and land application to the leachfield, storage pond, and Forest Meadows Golf Course 

irrigation are regulated by the Order with CCWD and Sierra Golf Management Corporation as co-

dischargers. The treatment process and the effluent must comply with Title 22 requirements because 

of the use of effluent as an irrigation supply. 

The surface drainage systems at both FMWWRP and the golf course discharge into Angels Creek.  

FMWWRP is allowed to discharge up to 0.89 MGD of tertiary treated effluent into the Collierville 

(tunnel) powerhouse effluent channel which drains to Angels Creek. Under the NPDES permit, 

discharge to the Collierville tunnel is only allowed from December 1 through May 15 and only when 

the storage pond does not meet the requirements prescribed under the permit. The plant does not 

make use of its NPDES permit because it does not have the infrastructure to connect to the tunnel. 

CCWD does not anticipate a need to discharge into Angels Creek and does not have plans to construct 

a pipeline connecting to the Collierville tunnel in the near future.  

In the past five years, one violation was recorded by the CVRWQCB. The violation was due to odors 

from the effluent storage pond caused by an algae bloom.   

WASTEWATER TREATMENT DISCHARGERS – LAND DISPOSAL. Wastewater treatment plants that do not 

dispose of the effluent to waterbodies typically use land disposal methods. These include spraying 

fields, leachfields, holding ponds, and the reuse of tertiary treated wastewater in irrigation systems, 
particularly golf courses. These facilities are required to comply with WDR and do not need NPDES 

point discharge permits. The Stanislaus River watershed WWTPs with WDR are listed in Table 3-12; 

these facilities were described in previous WSSs. Most violations during the past five years were 

associated with the high precipitation events in January and February 2017.  

  



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY  3-43 

Table 3-12: Land Disposal Dischargers in the Stanislaus River Watershed 

Facility Name Owner 
Community/ 

County 
WDR 
Order 

Angels Camp RV & Camping M&T Rentals Angels Camp, 
Calaveras 

92-011 

Arnold WWTP CCWD Arnold, 
Calaveras 

2014-0153-
DWQ 

Baseline Conservation Camp CAL FIRE and Ca Dept. 
of Corrections & 
Rehabilitation 

Jamestown, 
Tuolumne 

97-010 
DWQ 

Big Trees County Houses WWTP CCWD Camp Connell R5-1994-
0357 

Calaveras Big Trees State Park Ca Dept Parks & 
Recreation 

Arnold, 
Calaveras 

R5-2006-
0043 

Camp Connell Maintenance Sta. WWTF Ca Dept of 
Transportation 

Camp Connell 90-297 

Douglas Flat/Vallecito WWTP CCWD Douglas Flat, 
Calaveras 

R5-2013-
0009 

Forest Meadows WWTP & RP CCWD Forest 
Meadows, 
Calaveras 

5-00-066 

Glory Hole Recreation Area USBR New Melones 
Reservoir, 
Calaveras 

02-125 

Indian Rock Vineyards WWTP CCWD Murphys, 
Calaveras 

90-259 

Leland Meadow WWTP Leland Meadow Water 
District 

Strawberry, 
Tuolumne 

97-010-
DWQ 

Mi-Wuk Village WW System Tuolumne Utilities 
District 

Mi Wuk, 
Tuolumne 

97-010-
DWQ 

Murphys WWTF Murphys Sanitary 
District 

Murphys, 
Calaveras 

5-00-264 

Pinecrest WWTP Forest Service Pinecrest, 
Tuolumne 

5-01-061 

Rawhide Mobile Home Park Rawhide Investment Co. Jamestown, 
Tuolumne 

97-010-
DWQ 

Roll-in Mobile Home Park David and Maria Glenos Columbia, 
Tuolumne 

R5-2002-
0069 

Sequoia Woods Condominiums & 
Mountain Retreat Resort 

CCWD Arnold, 
Calaveras 

R5-1995-
0069 

Sierra Conservation Camp Ca Dept. of Corrections 
& Rehabilitation  

Jamestown, 
Tuolumne 

95-063 

Tanwood Mobile Home Park RHJ Estates Investment Avery, Calaveras 95-223 

Tuttletown Recreation Area USBR New Melones 
Reservoir, 
Tuolumne 

87-084 

Vallecito Conservation Camp CAL FIRE and Ca Dept. 
of Corrections & 
Rehabilitation 

Douglas Flat, 
Calaveras 

94-314 

Source: CVRWQCB, 2021a. 

 



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

STANISLAUS RIVER 2021 WATERSHED SANITARY SURVEY  3-44 

SANITARY SEWER OVERFLOWS. Potential causes of sanitary sewer overflows (SSO) include grease, root, 

and debris blockages, sewer line flood damage, manhole structure failures, vandalism, pump station 

mechanical failures, power outages, storm or groundwater inflow/infiltration, lack of capacity, 

and/or contractor causes blockages. 

A record of SSOs is maintained by the SWRCB. Overflows listed in each individual SSO report contain 

data related on each specific incident where sewage is discharged from the sanitary sewer system 

due to a failure (e.g., sewer pipe blockage or pump failure). Table 3-13 provides a summary of SSOs 

within the watershed from 2016 to 2020. 

Table 3-13: Sanitary Sewer Overflows in Collection Systems (2016 to 2020) 

Agency/Collection System 

Total 
Number of 

SSO 
Locations 

Total 
Volume of 

SSOs  
(gal) 

Total 
Volume 

Recovered 
(gal) 

CCWD/Copper Cover Collection System (CS) 3 352,700 10,000 

CCWD/Douglas Flat & Vallecito CS 1 250 250 

CCWD/ Forest Meadows CS 0 0 0 

CDPR/ Calaveras Big Trees State Park CS 1 200 0 

City of Angels/Angels Camp CS 18 72,884 974 

Murphys Sanitation District/Murphys CS 16 5,659 1,115 

Sierra Conservation Camp/SCC CS 1 12,000 12,000 

Tuolumne Utility District/Columbia CS 26 7,519 5,057 